ITEM NO.	MH PART NO.	DESCRIPTION	QTY. REQ.	ITEM NO.	MH PART NO.	DESCRIPTION	QTY. REQ.
1	MVG75-1304	Input Shaft	1				
2	MVG75-1305	Baffle Washer	1				
3	MVG75-1048	Seal, Outer	1				
4	MVG75-1049	Seal, Inner	1				
5	MVG75-1306	Roller Bearing	2				
6	MVG75-1307	Drive Gear, High	1				
7	MVG75-1054	Shifting Sleeve	1				
8	MVG75-1055	Drive Gear, Low	1				
9	MVG75-1308	End Nut	1				
10	MVG12-1077A	Shim, .10 MM	AR				
	MVG12-1077B	Shim, .20 MM	AR				
	MVG12-1077C	Shim, .50 MM	AR				
	MVG12-1077D	Shim, .15 MM	AR				
11	MVG75-1309	Oil Pump Cover	1				
12	MVG12-1068	Oil Pump Gear	1				
13	MVG12-1069	Ball, 6.0 MM	1				
14	MVG12-1067	Oil Pump Gear Crown	1				
15	MVG75-1035	Oil Pump Housing	1				
16	115003857	Screw, M6x30	2				
17	115003858	Screw, M6x35	2				
18	MVG75-1033	Spring Dowel	1				
19	MVG75-1031	Cover	1				
20	11500731	Hex Head Bolt, M12x35	5				
21	MVG12-1015	Cover	1				
22	11500888	Hex Head Bolt, M12x16	4				
		AR = As Required					



13001 Magisterial Drive • Louisville, KY 40223 (502) 253-0277 • (800) 227-0727 • Fax (502) 253-0317 E-mail: info@marmon-herrington.com



